

# TEST-REPORT

**2003-0423804R01**

<b>Client:</b>	<i>Name:</i>	GOHANDMADE	
		DSIGN INTERNATIONAL A/S	
	<i>Street:</i>	MADEVEJ 11-13	
	<i>Place:</i>	6200 AABENRAA	
	<i>Country:</i>	DENMARK	

<b>Device:</b>	<i>Test item:</i>	Suspender clip for pacifier chain	
	<i>Buyer:</i>	GOHANDMADE	
		DSIGN INTERNATIONAL A/S	
	<i>Destination:</i>	Denmark	
	<i>Age group:</i>	Infant	
	<i>Fiber content:</i>	Wood, stainless steel	
	<i>Date of receipt:</i>	2020-09-27	<i>Sample No:</i> 2004238S

<b>Test:</b>	<i>Description:</i>	Performance test for Suspender clip for pacifier chain	
	<i>Standards:</i>	Client's requirement	
	<i>Notes:</i>	All test items were performed by an external laboratory with required accreditation. All the testing result is relied on the Report No.: 180192472a 001 issued by TÜV Rheinland (Shanghai) Co., Ltd., which could be checked for details.	
	<i>Date of report:</i>	2020-10-14	<i>Pages of report:</i> 5

<b>Final result:</b>	<b>Pass</b>		
 <hr style="width: 80%; margin: auto;"/> <p>Frank Chen Test Engineer</p>	 <hr style="width: 80%; margin: auto;"/> <p>Kevon Kang Test Engineer</p>		
Approved by	Reviewed by		

The test results relate only to the tested items. The report shall not be reproduced except in full without the written approval of the testing laboratory.  
Die Prüfergebnisse beziehen sich ausschließlich auf das angelieferte Prüfmuster. Ohne schriftliche Genehmigung des Prüflaboratoriums ist eine auszugsweise Vervielfältigung des Prüfberichtes nicht gestattet.

---

## Table of contents

1: Specification of Sample .....	3
2: Relevant Certification or Report (If the technical document is applicable) .....	3
3: Purpose of examination – refer to client's requirement .....	3
4: Photos of Sample.....	5

1: Specification of Sample	
Rated information	-
Other information	-

2: Relevant Certification or Report (If the technical document is applicable)		
Document	Certification No. or Report No. / Issued by	Compliance or not
Safety report or license	N/A	N/A
National differences	N/A	N/A
CDF	N/A	N/A

3: Purpose of examination – refer to client's requirement			
Clauses	Check points	Remark	Result
3.1	EN 12586 : 2007 + A1 : 2011 Child use and care articles - Soother holder - Safety requirements and test methods - Mechanical and Physical - Labelling	Details see below table 1	P

Material List:

Item: Suspender Clip for pacifier chain

Material No.	Material	Color	Location
M001	Whole Product	Multi-color	Clip (heart sharp)
M002	Whole Product	Multi-color	Clip (star sharp)

The test results relate only to the tested items. The report shall not be reproduced except in full without the written approval of the testing laboratory.  
 Die Prüfergebnisse beziehen sich ausschließlich auf das angelieferte Prüfmuster. Ohne schriftliche Genehmigung des Prüflaboratoriums ist eine auszugsweise Vervielfältigung des Prüfberichtes nicht gestattet.

Table 1.

EN 12586 : 2007 + A1 : 2011 Child use and care articles -Soother holder - Safety requirements and test methods (Mechanical and Physical test)

Test result:

Test No.	T001
Material No.	M001, M002
<b>5.1 General requirement</b>	
5.1.1 General	PASS*1
5.1.2 Integrity	*1
5.1.3 Visual and tactile inspection	PASS
5.1.4 Holes	PASS
5.1.5 Decoration	PASS
5.1.6 Length	*1
5.1.7 Strap width	*1
5.1.8 Cords	*1
5.1.10 Permanent fasteners	*1
<b>5.2 Mechanical requirement</b>	
5.2.1 Impact resistance	PASS
5.2.2 Durability of the garment fastener	PASS
5.2.3 Tensile strength	PASS
<b>8 Product information</b>	
8.1 General	PASS
8.2 Purchase information	PASS
8.3 Instruction for use	PASS

The clause and/or sub-clause would be indicated only in the test report whichever applicable. The comprehensive result report is available upon request.

Remark:

\*1 Only garment fastener was provided.

**4: Photos of Sample**



Photo 1: Overview of sample

<End of the Report>

The test results relate only to the tested items. The report shall not be reproduced except in full without the written approval of the testing laboratory.  
Die Prüfergebnisse beziehen sich ausschließlich auf das angelieferte Prüfmuster. Ohne schriftliche Genehmigung des Prüflaboratoriums ist eine auszugsweise Vervielfältigung des Prüfberichtes nicht gestattet.